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Producs Licence
Number

001017388
00101/389
00101/0390

01130152

00101/0372

00101/0373

00129/0123

00142/03724
001420375
001420376

00242/0201

0242/0232

00287/0006
04580057

0458/0058
0458/0059
03132/0080

3194/0052

37870356

Name

Sandoz Pharmaccuticals (UK)
Limited /a Sandoz

Pharmaceuticals
Sandoz Pharmaceuticals (UK)
Limited va Sandoz
Pharmaceuticals
Sandoz Pharmaceuticals (UK)
Limited t/a Sandoz
Pharmaceuticals
Fisons plke-Pharmaceutical
Division

Sandoz Pharmaceuticals (UK)
Limited t/a Sandoz
Pharmaceuticals

Sandoz Pharmaceuticals (UK)
meed Iln lndoz

Proaer & Gamble (Health &
Beauty Care) Limited

A. H. Cox & Company
Limited t/a Cox
Pharmaceuticals

A. H. Cox & Company
Limited t/a Cox
Pharmaceuticals

A. H. Cox & Company
Limited t/a Cox
Pharmaceuticals
Janssen-Cilag Limited

Janssen-Cilag Limited

Torbet Laboratories Limited
Lundbeck Limited

Lundbeck Limited
Lundbeck Limited

Novo Nordisk
Pharmaceuticals Limited

Ferring Pharmaceuticals
Limited

Swingward Limited
(a Spectrum Marketing)
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Product
Name

Neoral Soft Gelatin Capsules
50 mg

Neoral Soft Gelatin Capsules
100 mg

Neoral Oral Solution
100MG/ML

Tilavist Eye Dmpl or Rapitil
Eye Drops (2% wh]

Parlodel Lar 50 mg

Parlodel Lar 100 mg

Vicks Action

Trazodone Capsules 50 mg
Trazodone Tablets 150 mg
Trazodone Capsules 100 mg

Sporanox Capsules 100 mg

Leustat®

Juno Junipah Tablets

Cipramil Tablets 10 mg

Active
1]

Ingredient.
Cyclosporin A HSE 50.00 mg
Cyclosporin A HSE 100.00 mg

Cydlosporin A HSE 500.00 MG

(Quantity expressed as MG/SML)
Nedocromil Sodium HSE 2.0% wiv

Bromocriptine Mesylate EP 50.0 mg

Bromocriptine Mesylate EP 100.0 mg

Tbuprofen BP 200.0 MG

Pﬁeuduphedﬂm Hydrochloride BP 30.0

Trazodone Hydrochloride HSE 50.00 mg
Trazodone Hydrochloride HSE 150.00
mg

Trazodone Hydrochloride HSE 100.00
mg

Itraconazole HSE 100 mg

Cladribine HSE 10.00 mg

Anhydroul Sodium Sulphate EP 450.00
Anhydraus Sodium Phosphate {1959]

BPC 60.00 mg
Phenolphthaléin BP 25.00

mg
Citalopram Hydrobromide HSE 12-49 mg
Citalopram (base equivalent) 10-00 mg

Cipramil Tablets 20 mg Citalopram Hydrobromide HSE 24-98 mg
Citalopram (base equivalent) 20-00 mg
Cipramil Tablets 40 mg Citalopram Hydrobromide HSE 4!96 mg
Citalopram (base eﬂ:l;vllenl) 4000 mg
Kliofem® Oestradiol Hemihydrate EP 2-1 mg
(equivalent 1o Oellndlol 20 mg)
Norethisterone Acetate EP 1-0mg
“Zomacton” Inj S pin (per vial) HSE 4-0 iu
For reconstitution at 4 iwmi:
HSE 120 iu
HSE 18-0iu
Renitec § Enalapril Maleate 5-0 mg
lelemenhpnl Maleate
5 mg Tablets

Indications

See PL 00101/0387
POM

See PL00101/0387
POM

Sec PL 00101/0387
POM

‘The prevention, relief and
treatment of allergic conjunctivitis
including seasonal allergic
conjunctivitis, allergic
conjunctivitiis and vernal kerato
conjunctivitis.

POM

Treatment of hypupmllcunm
(resulting in lm:no

ulhaorrhe-.

hypogonldm) of the:—
idiopathic type, or caused by-
microprolactinoma or-

macroprolactinoma, including any

of these conditions in patients
found ‘;;I: mxlmt of, not

comp! with, or responding
muﬁuenﬂy to oral dopamine
lmlll therapy.

See PL 0010110372
POM

For the relief of the symptoms of

Cold and Flu with associated

congestion, including Arches and
Heada

che, Fever, Sore

Throat, Blocked nose and sinuses.
PM

1. Anxiety. 2. Mixed Anxiety and
Depression. 3. Depression.

POM
See PL 0014270374
POM

See PL 0014270374
POM

The treatment of histoplasmosis
and the following systemic fungal
conditions when first-line systemic

anti-fungal therapy is
inappropriate or has proved
ineffective: Treatment of
aspergillosis, candidosis and
cryptococcal meningitis).
Maintanance therapy in AIDS
patients to prevent relapse of

underlying fungal infection. Also

indicated in the prevention of

fungal infection during prolonged

neutropenia when standard
therapy is considered
inappropriate.

POM

For the primary or secondary
treatment of Hairy Cell
Leukaemia.

POM

As a laxative for occasional
constipation.

GSL

Treatment of depressive illness in

the initial phase and as
maintenance against potential
relapse/recurrence.
Prescription Only Medicine
See PL/D458/0057.
Prescription Only Medicine
See PL/0458/0057.
Prescription Only Medicine

1. The treatment of symptoms due

to oestrogen deficiency.

2. The prophylaxis of
posimenapausal psieoporosis in
women at risk of developing
fractures.

Prescription Only Medicine
For the long-term Lreatment of

children who have growth failure

due to inadequate secretion of
growth hormone.

Prescription Only Medicine
Hypertension: All grades of
essential hypertension and
renovascular hypertension.
Congestive heart failure: In

ive heart failure, Enalapril

congesti

Maleate should be used as an
adjunctive therapy with digitalis,
and/or non-potassium spari;
diuretics. Treaiment with Enalapril
Maleate should always be initiated
in hospital under close supervision.
Prescription Only Medicine

Date of
Authorisation

27th March
1995

27th March
1995

27th March
1995

30th March
1995

27th March
1995

27th March
1995

27th March
1995

17th May 1995
17th May 1995
17th May 1995

27th March
1995

st March 1995

15th March
1995
17th March
1995

17th March
1995
17th March

1995
3rd March 1995

17th March
1995

3151 May 1995



